SLUPERWINCH'

AC1500 WINCH
SERVICE PARTS

CONTENTS

1(2pcs), 2, 3(2pcs),
4, 5(2pcs), 6(2pcs),

DESCRIPTION

AC1a00

WINCH

AC 1500

PART NUMBER

Control Box/Motor Assembly 90-42772
7(2pcs), 20(2pcs),
21,22, 23, 24, 25
Not Shown Hook 90-42773
4 Remote Socket Assembly 90-42775
Not Shown Roller Fairlead 87-12911
ety 9, 18, 10 Small Parts Kit 90-42771
22, 25
Not Shown Wired Remote Control 90-42774
Not Shown Wire Winch Rope 87-42611
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https://www.superwinch.com/en/products/superwinch/ac-1500-120v-electric-winch-1715001
https://www.superwinch.com/en/products/superwinch/control-box-kit-90-42772
https://www.superwinch.com/en/products/superwinch/roller-fairlead-lt2000-lt3000-lt4000-winch-87-12911
https://www.superwinch.com/en/products/superwinch/small-parts-kit-ac1500-90-42771
https://www.superwinch.com/en/products/superwinch/wire-winch-rope-terra-25-35-lt2000-lt3000-lt4000-ut3000-winch2go-winch-87-42611
https://www.superwinch.com/en/products/superwinch/remote-control-socket-ac1500-90-42775
https://www.superwinch.com/en/products/superwinch/remote-control-wired-ac1500-90-42774

SLUPERWINCH'

AC1a00

WINCH ASSEMBLY
ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1715001-1-15 Screw Pan Head Phillips M3.5 X 19mm 4
2 1715001-1-3 Control Box Base 1
3 1715001-1-12 Screw Pan Head Phillips M5-0.8 X 20mm 2
4 1715001-1-11 Socket Assembly 1
5 1715001-1-4 Control Box Lid 1
6 1715001-1-13 Hex Nut, M5-0.8 2
7 1715001-1-14 Screw, Flanged Pan Head Phillips M4-0.7 X 5mm 4
8 1715001-16 Screw, Socket Head M6-1.0 X 25mm 2
9 1715001-1-28 Bushing 3
10 1715001-1-25 Ring Gear "A" 1
11 1715001-1-24 2nd Stage Planetary Assembly 1
12 1715001-1-210 Cover Plate 1
13 1715001-1-29 Drum Bearing "A" 1
14 1715001-11 Drum 1
15 1125260-1-9 Set Screw, M6-1.0 X 8mm 1
16 1715001-12 Tie Bar 2
17 1715001-14 Drum Bearing "B" 1
18 1715001-15 Screw, Hex Socket Pan Head M6-1.0 X 15mm 2
19 1715001-21 Clutch Handle 1
20 1715001-1-16 Screw, Flanged Hex Head M6-1.0 X 175mm 2
21 1715001-1-17 Motor Lid 1
22 1715001-1-18 Motor Bearing "A" 1
23 1715001-1-19 Stator 1
24 1715001-1-110 Rotor 1
25 1715001-1-22 Motor Bearing "B" 1
26 1715001-1-21 Gearbox 1
27 1715001-1-23 1st Stage Planetary Assembly 1
28 1715001-1-26 Ring Gear "B" 1
29 1715001-1-27 Screw, Pan Head Phillips M4-0.7 X 10mm 2
30 1715001-1-2 Mount Plate 1
31 1715001-17 Screw, Flat Head M6-1.0 X 16mm 2
32 1715001-18 Screw, Flat Head Phillips M5-0.8 X 10mm 2
33 1715001-22 Cable Tensioner 1
34 1715001-19 Serrated Flange Nut, M5-0.8 2
35 1715001-13 Drum Support 1
36 1715001-20 Screw, Pan Head Phillips M4-0.7 X 7Tmm 2
37 1715001-23 Roll Pin 1

081023 | RevA



SUPERWINCH  ACIS00

WINCH ASSEMBLY




